
   

  

 

 

 

HULL WATER 
POLLUTION 
CONTROL 
FACILITY 
 
 

August   
2018 
 
 
MONTHLY 
OPERATING 
REPORT 

 

 

 

 

 

 

NPDES NO. MA0101231 

 

woodardcurran.com 

 
COMMITMENT & INTEGRITY DRIVE RESULTS 



Hull Water Pollution Control Facility   
Monthly Operating Report 1 August 2018  
 
 

 

 

Table of Contents     
1 Executive Summary .......................................................................................................................... 2 

2 Flows and Loadings .......................................................................................................................... 3 

2.1 Average Effluent Monthly Flows – One Year Comparison ......................................................... 4 

2.2 Monthly Summary of Rainfall and the Influence on Effluent Flows ............................................ 5 

3 Compliance ....................................................................................................................................... 6 

4 Key Performance Indicators .............................................................................................................. 8 

4.1 Water Quality - August .............................................................................................................. 8 

5 Odor Control ..................................................................................................................................... 9 

6 Maintenance Summary ................................................................................................................... 13 

6.1 Tasks Completed This Month .................................................................................................. 13 

6.2 On Going Project Updates ....................................................................................................... 16 

7 Safety ............................................................................................................................................. 19 

8 Staff Development ......................................................................................................................... 20 

9 Collection System ........................................................................................................................... 21 

9.1 Wet Well Cleaning ................................................................................................................... 21 

9.2 Collection System Maintenance .............................................................................................. 21 

10 Project Management & Administration ...................................................................................... 22 

10.1 On-Going Projects and Support Items ..................................................................................... 22 

11 Work Order Summary ................................................................................................................. 25 

 

 

   

 

Cover pictures:  Coastal Resilience Grant Award Announcement  

TPO Article photo –by Bill B & John S. 

 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 2 August 2018  
 
 

1 EXECUTIVE SUMMARY 
 

This Monthly Operating Report provides a summary of the pertinent information and 

activities that occurred at Hull WPCF during the month of August 2018 

• No lost-time incidents for the month of August. 

• There were 145 effluent samples taken in the month of August. Please see page (8) for details. 

• There was one incident at the wastewater facility that required the filing of an SSO - sanitary system 

overflow notification report.  On 8/8/18, the sludge truck was overfilled slightly, and a small spill 

occurred in the driveway area.  No liquid reached the catch basins, and the area was cleaned up 

very quickly. 

• Assisted HSD and DPW with D Street Station response to unknown diesel fuel dump into the 

stormwater collection system on 8/17/18. 

• The Bioxide system operated throughout the month of August at PS 3.  The feed rate was 

maintained at the July rate of approximately 200 gpd. 

• Asset Management Accounts checkbook for tracking of expenses is ongoing weekly for year #4 

[04M]. Review of account status between W&C and Hull Sewer Dept. is on-going.     

• The electrical tie-in from the HSD trailer remains, as continued monitoring of the plant’s electrical 
voltage continues.  The infra-red thermography scan of all plant equipment electrical panels was 
conducted on 8/28-8/29. 

• There were 3 grinder pump call outs during the month of August. 

• The Underground Storage Tank Removal Project/Above Ground Fuel Storage Tank continues.  
Working with Comm Tank for UST tank removal planning effort, reviewing wave analysis, and 
structural design.   Siting for future above ground tank being reviewed.  Test borings done in general 
location for siting of new tank. 

• Main [lead] generator heat exchanger replacement update – late September delivery anticipated. 

• Purchase order for two new replacement pumps at PS 1 issued.  Working on developing bid 
package for sub-contractors. 

• TPO – Treatment plant Operator Magazine article to be published in September edition “The value 
of a dress Rehearsal” – mock drill storm drill and emergency management planning. 

 

Woodard & Curran strives to deliver a high-quality operations service and is 

responsive to our customers concerns. Please feel free to request any modifications 

to the format or content of this report. 

 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 3 August 2018  
 
 

2 FLOWS AND LOADINGS 

 

 

 

Average Daily Flows and Loadings for the Month: 

 
Eff Flow 

MGD 
Inf Flow 

MGD 
Inf BOD 

LBS 

Inf TSS 
LBS 

 

Eff BOD 
LBS 

EFF TSS 
LBS 

Aug 2016 1.213 1.224 * 2678 5380 48 170 

Aug 2017 1.267 1.402 * 2030 3859 70 225 

Aug 2018 1.146 1.610 * 1277 2681 50 152 

 

* Meter drift is getting closer and the numbers more accurate as the staff adjust accordingly. 

 

 

 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 4 August 2018  
 
 

2.1 AVERAGE EFFLUENT MONTHLY FLOWS – ONE YEAR COMPARISON 

 

 

 

 Monthly average flows trending lower for past 3 months and also in comparison to 2017 

 

 

 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 5 August 2018  
 
 

 

 

 

 

2.2 MONTHLY SUMMARY OF RAINFALL AND THE INFLUENCE ON EFFLUENT FLOWS 

 

 

 

This graph provides a good indication of the influence that rainfall has on the effluent flows. Inflow 

and Infiltration out in the collection system is noted with the increased effluent flow values when it 

rains. 



Hull Water Pollution Control Facility   
Monthly Operating Report 6 August 2018  
 
 

3 COMPLIANCE 

 

 

➢ Plant Effluent 
 

• There were no exceedances for the month of August.   

   

• Plant process conditions were good & maintaining very well.  Continued with control of filamentous 

bacteria [growth that creates a dark brown slimy foam and carryover to the secondary clarifier 

surfaces] by chlorinating the RAS [return activated sludge].  Clarifier surfaces are very clean.     

 

• Repairs to the #1 aeration tank were completed and the tank put back into service on 8/8/18.  Used 

the 6-inch trash pump to transfer contents out of aeration tank #4 to the #1 tank.  Hosed/cleaned out 

the #4 aeration tank. 

 

• Cleaned out both chlorine contact tanks. Pump out and clean individually, all accumulated sludge 

from tank bottom and hose down side walls. 

 

• A Copy of the NPDES report for August 2018 was submitted to the DEP and then forwarded to the 

Hull Sewer Dept.  Quarterly WET [whole effluent toxicity testing & sampling] completed. 

  

• Continued working with corporate team for planning and rollout of company /process control plan/ 

template.  Mike Cherniak & Chibby Alloway from W&C visited the facility on 8/14/18. 

 

• Started Drylet Trial in early August [see section 6.2]; See pictures below.  The preliminary 

observations indicate improved effluent quality, but the trial is still in the early stages. 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 7 August 2018  
 
 

             
     Secondary Clarifier effluent 

 

 

 

• There was one incident to report on 8/8/18 and this report was submitted as an SSO report 

per direction of the MADEP for the overfilling of the sludge hauling truck.  The staff, sludge 

truck driver, and Rosano-Davis assisted with the small spill clean-up operation.  All of the 

washdown water was contained within the bermed sandbags.  No liquid or solids reached the 

storm drain system. 

                                                                 

       

          
Spillover occurred due to truck driver error       Used sand bags to contain spill and vacuum  

       Up all washdown water.   



Hull Water Pollution Control Facility   
Monthly Operating Report 8 August 2018  
 
 

4 KEY PERFORMANCE INDICATORS 
 

 

4.1 WATER QUALITY - AUGUST 

 

• There were 145 effluent samples taken in the month of August with zero [0] NPDES Permit 

exceedances.  

• Gallons Treated vs Sludge Disposed  

Month Effluent Treated, MG Sludge Disposed, Gals 

August 2016 37.62 90,000 

August 2017 39.29 98000 

August 2018 35.54 62500 

Parameter Info Permit Requirements  Results 

Parameter Units 
Dail

y 
Max 

Dail
y 

Min 

Weekl
y Avg. 
Max 

Monthly 
Avg. 
Max 

Freq 
Perio

d 
Avg. 

Perio
d Min 

Period 
Max 

# of 
Samp

les 

# of 
Violations 

Eff TSS MG/L 50 

 

45 30 1 X Week 15.8 10.0 20.0 4  0 

Eff TSS 
LBS 

  

1152 768 1 X Week 151.
5 

85.9 240.2 0 

% TSS 
Rem 

% 
 

85 

  

1 X 
Month 

94.6 

  

Eff BOD MG/L 50 

 

45 30 1 X Week 5.4 3.0 12.0 7  0 

Eff BOD LBS 
  

1152 768 1 X Week 49.6 25.8 100.1 0 

% BOD 
Rem 

% 
 

85 

  

1 X 
Month 

96.0 

  

Eff 
Chlorine 

MG/L 1 

  

0.7 3 X Day 0.33 0.03 0.86 93 0 

Eff Fecal 
#/100 

ML 
260 

  

88 1 X Week 13 10 20 5 0 

Eff pH SU 8.5 6.5 

  

1X Daily 7.0 7.3 7.5 31 0 

Enterococc
i 

#/100 
ML 

276 

  

35 1 X Week 11 10 20 5 0 



Hull Water Pollution Control Facility   
Monthly Operating Report 9 August 2018  
 
 

5 ODOR CONTROL 
There was one odor complaint reported in August.  On 8/30 a call from 6 Gallops Hill Rd was reported.  W&C 
responded and found no issues at the plant but did confirm odors were coming from the Bayside at the low tide 
period.  Decaying organic matter appeared to be the cause.  This finding was consistent with other nearby areas with 
similar odors at low tide. 
 
Additional air and mixing to the sludge holding tank continued.  No changes made to Bioxide feed at PS 3.  Higher 
feed rate maintained.  The only ferric chloride feed was done on Labor Day weekend.  However, sampling data from 
Evoqua indicated elevated H2S levels at the discharge point for the PS 3 force main. As was the case last year, the 
elevated levels were from the PS 4 discharge to this same manhole.  The sewage pumped from PS 4 is no treated 
for H2S. 

The gravity thickener and primary clarifier remained off line.  All influent sewage flow directed to the aeration tanks.  
The waste activated sludge currently is being pumped to the underground sludge holding tank #2, via the blend box.    
Aeration tank troughs are being flushed, to minimize build-up of odors.   
 
The odor scrubber system was on line for the entire month.  As noted last month, the recovery from the cleaning was 
fair, and media removal and replacement is being researched.  A replacement media will be selected in the near 
future. The system pH and ORP probes were checked.  Scrubber operation is good. 
 

 
             
Graph shows rise in H2S levels in late August, which correlate to the very high ambient air temperatures 



Hull Water Pollution Control Facility   
Monthly Operating Report 10 August 2018  
 
 

 
▪ “In-Pipe” bacteria addition continued with all 24 dosing stations operational.  No additional actions taken for 

headworks sulfide reduction plan proposed by “In-Pipe. The inspection/replacement with full bottles took 
place on 8/2-3/18.   
 

▪ Continued the bi-weekly change outs of the bacteria bottles at three lift stations Microbe Dosing Stations 
(MDU’s) with installation just in front of the three largest pump stations [in the wet wells or manhole just prior 
to the station.  [PS 3, PS 5, PS 9] The re-load plan is delivering an additional 5.4 liters per month in total (1.8 
liters x 3 locations).  The goal is to see if we get a step change and reduce odors, while at the same time 
potentially reducing sludge.  This change is being monitored closely over the summer months, for pump 
stations and at the plant. 
  

▪ On-going – frequent pumping of the secondary scum wells.  Took aeration tank #4 quickly off line, 
completed tank cleaning, once the process change to aeration tank #1 was completed. 
 

• Evoqua [Bioxide] product was being pumped into the system daily.  The current feed rate of almost 200 
GPD was maintained during the month.  The sulfides were being controlled at the Nantasket Intersection. 
PS #4 sulfide is most likely what is seen on the graph. Nitrate residual is reaching “A - Street” which is 
similar to what was seen last year.  Manhole H2S data-loggers are set up at various manholes. 
 

Below Are the results of the recent sampling rounds and Odalog data: 

Nantasket MH: Average H2S 5 PPM / Peak 72 PPM 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 11 August 2018  
 
 

 

 
Hull WWTP Influent MH: Average 1 PPM / Peak 367 PPM 

 

Onsite Sampling of Nantasket Waste Line and Bioxide Feed Rates by Evoqua 
 
• Verified feed rates: No changes of feed rates since last report.  
 
 P#1 480 ml/mn = 182.6gpd on 24/7  
 P#2 60 ml/mn = 17.1gpd on 6am-12am/18hrs  
 Total 199.7gpd total 
  
• MH across from WWTP (last MH before WWTP)  
 
 Nitrate 0; Sulfide 0.3 Mg/l; PH 7.3; Temp 20.3 C; Time 9am  
 
•  MH at “XYZ" Street  
 
 Nitrate 0; Sulfide 0.03 Mg/l; PH 7.4; Temp 21.5 C; Time 10:00 am  
 
• • Nantasket Intersection MH  
 
 Nitrate 20; Sulfide 0; PH 7.6; Temp 22.4 C; Time 9:30am 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 12 August 2018  
 
 

 
▪ Mixing systems/aerators all functional at the pump stations, except for pump station #3.  New Medora 

Gridbee mixing system for PS 3 not installed yet. 
 

▪ Still under consideration - Vetting of ideas/discuss options for headworks area to reduce corrosion and 
odors.  These items part of the discussion with Tighe and Bond’s HVAC evaluation/upgrade. 
 

o Rubber mats to cover all channels 
 

o Tarp with a constructed frame to cover the aerated grit chamber 
 

o New “ducting/pipes” to connect channels to scrubber ductwork – to pull air from the room into the 
channel and then into the scrubber – i.e., to not let odorous air into the room … capture it in the 
channel and send directly into the scrubber – channel will be under a slightly negative air pressure 

o Possibly add hydroxyl radical ozone unit to air in above ground sludge tank … 
  

o Seal all pipe penetrations entering/leaking the headworks 
 

o Remove all unused pipes 
 

o Possibly control/reduce air flow to the aerated grit chamber  

 

 



Hull Water Pollution Control Facility   
Monthly Operating Report 13 August 2018  
 
 

6 MAINTENANCE SUMMARY 

6.1    TASKS COMPLETED THIS MONTH 

Monthly work order summary for August compiled and a report summary can be found on page 25. 

1) Pump Station #5 wet well cleaned with Windriver vactor truck support. 

2) Windriver also assisted inspection of SC#2 sludge draw off piping under the center column. Team verified the 
sludge draw off piping has a large rot-hole as suspected. Photos taken with the go-pro.  

 

3) Chlorine Contact Chamber cleaning of both trains completed. Also exercised and greased the CCT influent 